SPORTON LAB.

FCC RF Test Report

Report No. :FR372809C

Appendix C. Radiated Spurious Emission

Relative Humidity : | 22~23C
Test Engineer : Jiankang Jiang
Temperature : 41~42%
Radiated Spurious Emission Test Modes
Band . Data
Mode (MH2) Antenna Modulation Channel Frequency Rate RU | Remark
Mode 10 2400-2483.5 1 802.11b 01 2412 1Mbps - -
Mode 11 2400-2483.5 1 802.11b 06 2437 1Mbps - -
Mode 12 2400-2483.5 1 802.11b 11 2462 1Mbps - -
Mode 13 2400-2483.5 1 802.11g 01 2412 6Mbps - -
Mode 14 2400-2483.5 1 802.11g 06 2437 6Mbps - -
Mode 15 2400-2483.5 1 802.11g 11 2462 6Mbps - -
Mode 16 2400-2483.5 1 802.11n HT20 01 2412 MCSO0 - -
Mode 17 2400-2483.5 1 802.11n HT20 06 2437 MCSO0 - -
Mode 18 2400-2483.5 1 802.11n HT20 11 2462 MCSO0 - -
Mode 19 2400-2483.5 1 802.11n HT40 03 2422 MCSO - -
Mode 20 2400-2483.5 1 802.11n HT40 06 2437 MCSO0 - -
Mode 21 2400-2483.5 1 802.11n HT40 09 2452 MCSO0 - -
Mode 24 2400-2483.5 1 802.11n HT40 09 2452 MCSO0 LF
Co-Location
Mode L Antenna Modulation Channel @ Frequency BN RU | Remark
(MHz) Rate
2400-2483.5 1 Bluetooth-LE_GSFK 39 2480 2Mbps - -
Mode 25
Part 27F B13 BW=5M
2400-2483.5 1 802.11n HT40 09 2452 MCSO0 - -
Mode 26
Part 27F B13 BW=5M
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=amnss.  FCC RF Test Report Report No. :FR372809C

Summary of each worse mode

Mode | Modulation |Ch. (F'vrlﬁqz) (dll_;,i\</ellrn) (dléiun\]/i;m) M(%rg)in Pol. Z?/Zk Result | Remark
10 802.11b 01 | 2387.09 45.20 54.00 -8.80 \% AVERAGE Pass | Band Edge
10 802.11b 01 | 4824.00 45.65 54.00 -8.35 V | AVERAGE @ Pass Harmonic
11 802.11b 06 - - - - - - - Band Edge
11 802.11b 06 | 7311.00 4521 74.00 -28.79 H PEAK Pass Harmonic
12 802.11b 11 | 2487.00 47.41 54.00 -6.59 \% AVERAGE | Pass | Band Edge
12 802.11b 11 | 7386.00 45.70 74.00 -28.30 H PEAK Pass Harmonic
13 802.11g 01 | 2389.95 48.15 54.00 -5.85 \% AVERAGE | Pass | Band Edge
13 802.11g 01 | 4824.00 43.49 74.00 -30.51 H PEAK Pass Harmonic
14 802.11g 06 - - - - - - - Band Edge
14 802.11g 06 | 7311.00 45.26 74.00 -28.74 \% PEAK Pass Harmonic
15 802.11g 11 | 2483.51 49.31 54.00 -4.69 \% AVERAGE | Pass | Band Edge
15 802.11g 11 | 7386.00 44.59 74.00 -29.41 H PEAK Pass Harmonic
16 802.11n HT20 | 01 | 2389.95 49.33 54.00 -4.67 \% AVERAGE | Pass | Band Edge
16 802.11n HT20 | 01 | 4824.00 44.02 74.00 -29.98 H PEAK Pass Harmonic
17 802.11n HT20 06 - - - - - - - Band Edge
17 802.11n HT20 | 06 | 7311.00 4521 74.00 -28.79 \% PEAK Pass Harmonic
18 802.11n HT20 | 11 | 2483.51 49.40 54.00 -4.60 \% AVERAGE Pass | Band Edge
18 802.11n HT20 | 11 | 7386.00 45.34 74.00 -28.66 \% PEAK Pass Harmonic
19 802.11n HT40 | 03 | 2389.63 50.04 54.00 -3.96 \% AVERAGE Pass | Band Edge
19 802.11n HT40 | 03 | 7266.00 45.06 74.00 -28.94 \% PEAK Pass Harmonic
20 802.11n HT40 | 06 | 2483.81 47.46 54.00 -6.54 \% AVERAGE Pass | Band Edge
20 802.11n HT40 | 06 | 7311.00 45.08 74.00 -28.92 H PEAK Pass Harmonic

802.11n HT40 | 09 § 2483.58 50.63 54.00 -3.37 \% AVERAGE | Pass | Band Edge
21 802.11n HT40 | 09 | 7356.00 44.96 74.00 -29.04 \% PEAK Pass Harmonic
802.11n HT40 09 34.85 31.96 40.00 -8.04 \% PEAK Pass LF
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=amnss.  FCC RF Test Report Report No. :FR372809C
Co-Location
. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz)  (dBuv/m) (dBuV/m) (dB) Pol. Avg. Result | Remark
Bluetooth-LE_GSFK | 39 2490.70 46.12 54.00 -7.88 V | AVERAGE | Pass @ Band Edge
25
Bluetooth-LE_GSFK | 39  7440.00 39.84 54.00 -14.16 | V | AVERAGE | Pass @ Harmonic
802.11n HT40 09  2483.58 50.92 54.00 -3.08 V | AVERAGE | Pass @ Band Edge
26
802.11n HT40 09  7356.00 44.53 74.00 -29.47 \% PEAK Pass | Harmonic
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10
Mode Band Edge
2400-2483.5_802.11b_CHO1_2412MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
B FCCPART 15C B FCCPART 15C
5.0 50
1 [S——
a i W L 48 M
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1363.17 54.87 74.00 -19.13 43.53 3L.68 6.56 3298 6.00 108 18 PEMK 1 2412.00 100,98 -----v -=-om- 88.81 32.27 6.63 32.81 6.00 100 15 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 .
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
48 1 448
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 21388.39 42.50 54.00 -11.48 30.74 32.84 G6.60 32.86 6.00 109 18 AVERAGE 1 1500 96,26 ----nv -vnees B4.17 3227 6.63 32.81 6.00 100 15 AVERAGE
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10
Mode Band Edge
2400-2483.5_802.11b_CHO1_2412MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 138 W
95 95
B CCPART15C B FCCPART 15C
B0 1 \[\m 0
485 ; et a 4B.BM'
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.17 55.71 74.00 -18.29 43.92 32.85 G6.60 32.86 6.0 108 72 PEM 1 2412.00 112,49 --veev oomees 10,40 32.27 6.63 32.81 6.00 100 72 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
B FCC PART 3¢ (AVG) FCCPART15C (AVG)
48 1 4B.B\ﬁ/l/_gj \-\M,_h_u__«_
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1387.69 45.20 54.00 -B.60 33.44 32.82 G6.60 32.86 6.00 109 72 AVERAGE 1 2412.00 108,55 ----vv -vnem- 96.46 32.27 6.63 32.81 6.00 100 72 AVERAGE
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Pol. Horizontal Vertical
1,mhmel(dBu‘ﬂm) 1 Level (dBuVim
1050 105,
900 904
FCCPART 150 15 HOMRTI
750
600
o RCPRTIECAT Ll L)
o q L " . wa 15, s " MMWWW
Peak B gt o™
00
Avg 10
150 B
3000 6000, 9000, 1 16000. 18000
3000 6000, 9000, 12000, 16000, 18000 Frequency (MHz)
Frequency (MHz)
» Linit Read  Ant Cable Presmp Aux  APos TPos
Linit Read dnt Gable Preamp  Au Mo Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuv/mdBv/in 8 BV B B B B o deg
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 452400 49.35 74.00 -24.65 66,59 34.20 9.47 6091 0.00 303 I8 PEAK
143400 4417 74.00 -19.83 6L41 3420 9.47 6091 0.0 --- PEAK 1 4524.08 45.65 S4.B@ -8.35 6.B9 3428 9.47 6091 .88 303 15 AVERAGE
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Pol. Horizontal Vertical
L,m“Ltwel(ll&J‘ﬂrn) i Level (dBuVim)
900 904
750 FCCPART15C] 7 FCCPART15C]
o RCCPRT S g FCCPART TS
"]
4] L Zw pn— MWWM I3 i T
Peak o et
300 00
Avg
180 1
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (Miz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 474,00 4151 7400 -3L.09 60.06 3420 9.5 60.E7 0.0 - - PEMC L4340 43.44 7400 -30.56 60.59 .20 9.5 G0E7 B0 - - PEMC
1 73108 45.21 7488 -18.79 SB.21 35.64 1169 6033 .00 PEAK 1 TALGE 4471 7480 -19.29 5771 35.64 1169 6033 8.0 - --- PEAC
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12
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
B FCCPART 15C B FCCPART 15C
5.0 w 1 50
b sttt il bl i
48 448
Peak
325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 497,76 56.46 74.00 -17.54 43.42 3288 675 3259 6.0 365 4 PEAK 1 2460.00 100,49 ---evv -vnees 87.85 3261 671 32.68 6.00 389 4 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 !
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
) N I
- WA/,_J——J Sea—
325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2499.89 43.77 54.00 -10.23 30.69 315 6.76 3258 6.00 385 4 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 246208 9.86 ------ ------ 83,44 3160 670 3268 6.00 38 4 AVERAGE
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12
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(i i34 1
95 95
B FCCPART 15C B FCCPART 15C
50 \NM B0
b Al g b bt nnstid
48 448
Peak
325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 8476 6473 7400 -9.27 SLB4 3278 673 3262 6.0 18 TIPEM 1 2462.00 111,55 --veev oveees 98.93 3260 6.78 32.68 6.00 100 73 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
,/-_-\,\ FCC PART15C (AVG) FCCPART15C (AVG)
48 48.8\‘”\’_/_’_/_‘___) L.N_,,_..._ﬁ
Av
) 325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 487.00 47.41 54.00 -6.59 34.49 32.80 6.74 32.62 6.0 108 73 AVERAGE 1 2462.00 106,89 ----vv -vnem- 9.7 3260 6.78 32.68 6.00 100 73 AVERAGE
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Pol. Horizontal Vertical
L,,““Level(llm‘ﬂrn) i Level (dBuVim)
900 904
750 FCCPART15C] I FCCPART15C]
o RCCPRT 5 g RECPRT TS
B ] b B i 5 [T S PR S
Peak el putor ™
300 00
Avg
180 1
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 49400 43,47 7480 -30.53 60.53 420 957 6B3 0.0 - - PEMC 1 494,00 45.34 74.00 -28.66 6240 4.0 9.57 60.83 Q.08 .- - Pesk
1 73608 45.70 74.88 -18.38 S8.74 35.73 ILT2 6049 8.0 - --- PEAK 1 73608 4446 7480 -19.54 57.58 35.73 IL72 6049 8.0 - --- PEAC
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13
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
B FCCPART 15C B FCCPART 15C
5.0 50
1
Bhivivibrdoratd Lt A n s g
i i i 4B.BM
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 531533 55.52 74.00 -18.48 44.3 3176 6.49 3298 6.0 108 232 PEMK 1 2412.00 101,25 ---sev =vmees 89.14 32.28 6.64 32.81 6.00 100 232 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 1
813 813
5.0 50
FCC PARTA5C (AVG) FCCPART15C (AVG)
48 1 448 ————
Av M
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 42.94 54.00 -11.06 31.04 32.86 6.60 32.86 6.00 108 232 AVERAGE 1 1200 9189 --veev ovmees 79.78 3228 6.64 32.81 6.00 100 232 AVERAGE
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13
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT 1
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 !
95 95
B PART 15C B FCCPART 15C
5.0 WH % 50
ki iy harnitl A |Wm
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.82 6127 74.00 -10.73 49.47 32.86 6.60 32.86 6.0 14 TIPEM 1 12,00 11113 --eeev ovmeee 99.02 32,28 6.64 32.81 6.00 14 73 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PART T5C AVG) FCCPART15C (AVG)
iy ! mMWwwhwﬁﬂwwwM*”“”"_“"““JRh_ﬁ_wuww
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 4315 54.00 -5.85 36.35 32.86 6.60 32.86 6.80 104 73 AVERAGE 1 2412.00 102,05 ----vv -vnem- 89.94 32.28 6.64 32.81 6.00 104 73 AVERAGE
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Pol. Horizontal Vertical
L,m“hmel(dl)u‘ﬂm] 0 Level (dBuVim)
1050 105,
900 90
70 FCCPART{5C] 750 FCCPARTAC]
il R PARTFEC G| g FCCPART )
E 1 " ooty o MMWWW 1 1 Al 4y WMWWW
Peak g i " 4 e i
Avg 300 300
150 1,
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 452400 43.49 74.80 -30.51 60.73 3420 9.47 6091 0.0 --- - PEAK 1452400 43.45 74.80 -30.55 60.69 34.20 9.47 6091 0.0 - --- PEAK
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Pol. Horizontal Vertical
L,m“Ltwel(ll&J‘ﬂrn) i Level (dBuVim)
900 904
750 FCCPART15C] I FCCPART15C]
o RCCPRT S g RECPRT TS
i
0 LNWW Lttt R i 8, 1 e, - WMM“M“‘WW
Peak oo™ ™™
300 00
Avg
180 1
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (Miz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1437400 43.% 7400 -30.04 6LIL 3420 9.3 6087 0.0 - - PEMC 143400 43,40 7400 -30.50 60.57 .20 9.5 GE7 00 - - PEMC
1 TALGE 449 7488 -19.18 57.99 35.64 1169 60.33 8.0 - --- PEAK 1 73108 45.26 7480 -18.74 5826 35.64 1169 6033 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
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15
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i 95
B FCCPART 15C B FCCPART15C
50 a0
1
. oy i i st et
48 488
Peak
125 125
163 163
22 U595 umn MB48 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 243404 56.09 74.00 -17.91 43.21 3.7 673 3262 6.00 3B 4 PEAK 1 60,00 98,82 ---nvv -vmeee 86,23 3258 6.78 32.69 6.00 382 4 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
i3 i3
50 a0
FCCPART 15C (AvG) FCCPART15C (AVG)
w ———— ! ===
Av
) 125 125
163 163
22 U595 umn MB48 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248351 43.89 54.00 -10.11 3182 3.7 673 3263 .00 3R 4 AVERAGE 1 460,00 89,55 --veev ovmeee 76.96 3258 6.78 32.69 6.00 382 4 AVERAGE
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15
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 1
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 t
95 95
B ' FCCPART 15C B FCCPART 15C
& MWWWWMMMWMW i e —
88 88 M
Peak
325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24839 62.10 74.00 -11.99 49.22 3.7 673 3262 6.00 14 63 PEAK 1 2462.00 110,05 ----vv -vnee- 97.41 3261 671 32.68 6.00 144 68 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
) FCC PART15C (AVG) FCCPART15C (AVG)
iy ‘ 45.8MF_/J ——
Av
) 325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48351 49.31 S4.00 -4.69 36.44 32.77 673 32.63 6.0 144 6B AVERAGE 1 2460.00 10,75 ---svv -vnees 88.13 3260 6.78 32.68 6.00 144 68 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C16 of C48
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Pol. Horizontal Vertical
mLeveI(dBqu] i Level (4Bu/m)
900 904
750 FCCPART15C] I FCCPART15C]
i FCCPART S i FCCPART 5 )
b e
50 L 2 e r !WWM”‘WWM 8 LI PR (A - o
Peak ™ s
300 300
Avg
150 s
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (Hz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 492400 4293 74.80 -31.07 59.99 3420 9.57 60.83 0.0 -~ .- PEAK 1492400 43.24 74.80 -30.76 60.30 34.20 9.57 0.8 0.00 -~ --- PEAK
1 73608 4450 74.88 -19.41 57.63 35.73 ILT2 6049 8.0 - --- PEAC 1 73608 44501 7480 -19.48 57.% 35.73 IL72 6049 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C17 of C48
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16
Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_2412MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
B CCPART15C B FCCPART 15C
5.0 1 J \‘WN)‘ 50
ot . . bl A
s ‘ et Bl it A
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.69 55.43 74.00 -18.57 43.63 32.86 6.60 32.86 6.0 108 233 PEMK 1 100 9870 ---nev -emees 86,59 32.28 6.64 32.81 6.00 108 233 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 1
813 813
5.0 50
FCC PARTA5C (AVG) FCCPART15C (AVG)
48 f 448
Av M
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.91 43.29 54.00 -10.71 3151 32.84 6.60 32.86 6.00 108 233 AVERAGE 1 12,00 89,54 --veev ovmees 7743 328 6.64 3281 6.00 100 233 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C18 of C48

TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927




FCC RF Test Report

SPORTON LAB. Report No. :FR372809C
16
Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_2412MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1134 1
95 95
B CPART15C B FCCPART 15C
5.0 wy“"// V\\\m\ﬁ 50
g Sl M 4B'BMW
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.69 59.81 74.00 -14.19 45.01 32.86 6.60 32.86 6.0 124 68 PEAK 1 2412.00 109,37 --seev ovmees 9.3 .30 6.64 3280 6.00 124 68 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
) FCC PARTHAC (AVG) FCCPART15C (AVG)
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 49.33 S4.00 -4.67 37.53 32.86 G6.60 32.86 6.80 124 68 AVERAGE 1 2412.00 108,55 ----vv -veee- 88,44 3228 6.64 32.81 6.00 124 68 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C48
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FCC RF Test Report

Report No. :FR372809C

Pol. Horizontal Vertical
meeI(dBu‘ﬂm] 0 Level (dBuVim)
1050 105,
900 90
70 FCC PART 15C) T FCCPARTAC]
il R PART 5G| i FCCPART )
40 ! gl A A " WWM“-M 8 ; i ] P |
Peak i e
Avg 300 300
150 1,
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 452400 4402 74.00 -29.95 6L.26 3428 9.47 60.91 @0.00 === PEAK 1452400 4274 74.80 -31.26 59.98 34.20 9.47 6091 0.0 -~ --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927
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SPORTON LAB.

FCC RF Test Report

Report No. :FR372809C

Pol. Horizontal Vertical
1‘,,““Ltwel(II&Mm) i Level (dBuVim)
900 904
750 FCCPART15C] I FCCPART15C]
g FCCPART LA i FECPARTEC AT
6 IRy i % ks bt e
300 00
Avg
180 1
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (Miz) Frequency (Mz)
Linit Read  Ant Cable Preamp #os Thos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1437400 43,4 7400 -30.76 60.39 3420 9.3 60.E7 0.0 -=- PEAK 1437400 4053 7400 -3L47 .68 .20 9.5 G0E7 BB - - PN
1 TALGE A4S 7488 -19.25 57.75 35.64 1169 6033 .00 --- PEAK 1 73108 45.21 7480 -18.79 S8.21 35.64 1169 6033 8.0 - --- PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927
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18

Mode Band Edge

2400-2483.5_802.11n HT20_CH11_2462MHz

ANT 1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
05 ik *
B FCCPART 15C B FCCPART 15C
5.0 ww 50
b pet o sl R by
898 183 M
Peak
325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2488.63 56.81 74.00 -17.19 43.88 32.80 6.74 3261 6.00 3B 3 PEAK 1 U600 96.73 --snev ovmees B.11 3260 678 32.68 6.00 382 3 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
1
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
48 t 48.8‘_"”/_—’*“’) LW.____,,,_._
Av
) 325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 243404 4431 5400 -9.69 3143 3.7 673 3262 .00 3R 3 AVERAGE 1 460,00 87.66 ----vv -vnom- .04 3260 678 32.68 6.00 382 3 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C48
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FCC RF Test Report

Report No. :FR372809C

18
Mode Band Edge
2400-2483.5_802.11n HT20 CH11_2462MHz
ANT 1
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B FCCPART 15C B FCCPART 15C
50 %MMWMWWW i Vormtipuriivaonin
484 4B-BWMM»W
Peak
325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2485.60 6176 74.00 -12.24 48.86 3278 6.74 32.62 6.0 145 69 PEMK 1 2460.00 108,74 ---evv ovmees 96,12 32.60 6.78 32.68 6.00 145 69 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
) FCC PART15C (AVG) FCCPART15C (AVG)
s ‘ w{_Wmﬂhﬁmh,rdfm~wfﬂ““*—””J\”ﬂ“_”””_
Av
) 325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48351 49.49 54.00 -4.60 36.53 32.77 673 32.63 6.0 145 69 AVERAGE 1 60,00 99.29 --seev oemees 86,67 3260 6.78 32.68 6.00 145 69 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C23 of C48
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SPORTON LAB.

FCC RF Test Report

Report No. :FR372809C

Pol. Horizontal Vertical
mmelmmvnn) 4o L6Vl {1BUVIm]
900 904
750 FCCPART15C] I FCCPART15C]
g FCCPARTEC AT i FECPARTEC AT
i
40 L&.JW »«‘”‘2 g A IR L 5 ) 2 T e
Peak ™ e
300 300
Avg
150 s
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (Miz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 492400 4LB0 7480 -3118 29.85 3420 9.57 60.B3 0.0 - - PEMC 149400 4097 7400 -3L03 60.03 .20 0.57 G0B3 00 - - PEMC
1 73608 44.89 74.88 -19.11 57.93 35.73 ILT2 6049 .00 --- PEAK 1 73608 45.34 7480 -18.66 58.38 35.73 IL72 6049 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927
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19
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO3_2422MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 1
B FCCPART 15C B FCCPART 15C
5.0 / 50
1
ettt " ; | s ot
" it A e 4B.BM
Peak
325 35
163 163
2 334 13548 12 23906 un 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 388,51 5452 74.00 -19.48 42.74 32.84 6.60 32.86 6.0 108 231 PEAK 1 20,00 9396 ---nev -omees BL.BL 3231 6.64 32.80 6.00 108 231 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
1
813 813
5.0 50
FCCPART15C (AVG)
iy 1 mmmﬂwmﬂnﬁwﬂm«wm—w““”“”‘JL__““”_”M
Av
) 325 35
163 163
2 334 13548 12 23906 un 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 28760 43.81 54.00 -10.19 32.04 3183 6.60 3286 6.00 108 131 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 M08 8445 ---eem ooeeee 7230 331 6.6 3060 600 188 131 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927
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Pol. Horizontal Fundamental
1H|.M(|mlwml
134
915
Y FCC PART15C
654 i\‘
M ai " ot o
4#4
Peak Blank
1§
163
Ui Ui U532 24688 U4 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2499.69 56.02 74.00 -17.98 42.%4 319 676 3058 6.00 18 31 PEMC

Lol

134

\ FOCPART 50 )
“ 1

Av Blank
9 18

163

un uis 532 688 uss 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 9165 44.47 5400 -9.53 3150 3183 674 360 6.00 108 231 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C26 of C48
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927



SPORTON LAB.

FCC RF Test Report

Report No. :FR372809C

19
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO3_2422MHz
ANT 1
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 |
95 95
B FCCPART 15C B FCCPART 15C
5.0 1 MNJ 50 L
" o i sl 8 it ol 4B.BM‘
Peak
325 35
163 163
2 334 13548 12 23906 un 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 388.40 61.63 74.00 -12.37 49.85 32.84 6.60 32.86 6.0 102 67 PEAK 1 242000 105,07 ----vv -enees 92.84 3236 6.65 3278 6.00 102 67 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
o5 w5 !
813 813
5.0 50
, FCC PART 15C (AVG) FCCPART15C (AVG)
48 448 \”_‘\/J_,_,——»—j
Av
) 325 35
163 163
2 334 13548 12 23906 un 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2389.63 5.4 54.00 -1.9% 38.5 3185 6.60 32.86 6.00 182 67 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 M08 95,33 --eeem oeeee 83,05 3.3 6.6 3079 600 182 67 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927
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Pol. Vertical Fundamental
1H|.M(dmlwml
134
y | i, -ﬂ'\
B3 \
Y FCC PART15C
654 Mot
Wu “ﬂm‘ i Mv«' " ! .
4#4
Peak Blank
1§
163
Ui Ui U532 24688 U4 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 4B3.60 58.13 74.00 -15.87 45.26 3177 673 3063 6.0 1@ 67 PEAC

mLﬂd(ﬂ&lWﬂl}
138
a5 —
B3 —\
650 \
FCC PART15C [AVE)
m Y
Avg Blank
35
163
un u3§ U532 24684 UBA4 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 M489 4631 5400 -7.69 33.43 377 673 3062 600 182 67 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C28 of C48
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927



waran s,  FCC RF Test Report Report No. :FR372809C

Pol. Horizontal Vertical
1‘,m“LeveI(ll&]‘ﬂm] i Level (4Bu/m)
900 904
750 FCCPART15C] I FCCPART15C]
o FCCPART TSV g FECPART TS G
) s
450 1 s 2, it Ayl ™ 4 1 «w«n“z ot AWWWW
Peak WWW«W —
300 300
Avg
150 s
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 434400 43.45 74.80 -30.55 60.65 34.20 9.49 60.89 0.0 --- .- PEAK 1 434400 43.62 74.80 -30.30 60.82 34.20 9.49 60.89 0.0 - --- PEAK
1 76608 45.84 74.88 -18.9 57.86 35.74 1L.67 60.23 8.0 - --- PEAC 1 76608 45.06 74.80 -18.94 57.88 35.74 IL67 0.3 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C29 of C48
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Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO06_2437MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
5 ik *
B FCCPART 15C B FCCPART 15C
5.0 50
1
PR R R SR | wall o A ) i Shphraadt b
us e B0 A
Peak
325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 33459 55.01 74.00 -18.99 43.87 3153 6.54 3293 6.0 1@ 17 PEN 1 M37.00 96,48 ---nev -omeee B3.96 3248 6.68 3272 6.00 100 17 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
1
813 813
5.0 50
FCL PART 15C (AVG) FCCPART15C (AVG)
48 1 448
Av _/A—/—’J_'_/“_'J
) 325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.25 43.52 54.00 -10.48 3173 32.85 G6.60 32.86 6.00 108 17 AVERAGE 1 M37.00 8615 ---eev -omees 7.0 3249 668 3272 6.00

10 17 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927
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Pol. Horizontal Fundamental

Lol

134

FOCPART 15C

m b
Peak Blank

35

163

un U408 U622 U1AY U814 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2498.17 55.80 74.00 -18.20 4275 3189 675 3059 6.0 1M 17 PEM

Lol

134

\, FOC PRTH6C (WG]
as - 1

Av Blank
9 18

163

uy 1496 1622 Hi48 ufi4 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2498.24 4.9 5400 -9.10 3185 3189 675 3259 600 108 17 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C31 of C48
TEL : +86-512-57900158
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20

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO06_2437MHz

ANT
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
B FCCPART 15C B FCCPART 15C
5.0 1 50 L
.A'¢ v bttt "
48 448
Peak
325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.63 56.49 74.00 -17.51 4478 32.85 G6.60 32.86 6.00 108 72 PEM 1 2437.00 106,37 ---nev -vnees 94.00 3244 6.67 3274 6.0 100 72 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
5 ik *
813 813
5.0 50
FCCPART15C (AVG)
48 1 48.8\"—'«’—,‘—_‘_‘/ \.,.._,_N__H
Av
) 325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2389.76 45.06 54.00 -8.94 33.06 3186 6.60 32.86 6.00 108 72 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 M3.00 96,43 ---en oeeee B4 3245 668 3LT4 600 188 72 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927
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Pol. Vertical Fundamental
1H|.M(dmlwml
134
J-Mm.wﬂw,ﬂ
915 A
B3
" FCC PART15C
B0 S i ‘
iy
WMMWWWM
4#4
Peak Blank
1§
163
ui L U622 Hi4B LR 200
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 MpLo6 59.75 7400 -14.25 46.87 377 673 3062 600 1M 72 PEM

Lol

134

\ FCC PART15C (AVE),

Av Blank
9 18

163

uy 1496 1622 Hi48 ufi4 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 MB350 47.46 5400 -6.54 3458 377 673 3062 600 108 72 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C33 of C48
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927
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Pol. Horizontal Vertical
mLﬂel(d&Mm] i Level (4Bu/m)
900 904
750 FCCPART15C] I FCCPART15C]
o FCCPRT TS g FECPART S AG]
0 y b b — 4, ! W—-AZ et o s g
Peak WMWW byt ™ il
300 300
Avg
150 s
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 4574.00 4311 74.00 -30.89 60.26 34.20 9.50 60.67 0.00 --- .- PEAK 1457400 43.9 74.80 -30.06 6L.09 34.20 9.52 60.87 0.00 -~ --- PEAK
1 73108 45.88 74.88 -18.92 S5.88 35.64 1169 60.33 8.0 - --- PEAC 1 73108 45.06 74.80 -18.94 S5.86 35.64 1169 60.33 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C34 of C48
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FCC RF Test Report

SPORTON LAB. Report No. :FR372809C
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
B CCPART15C B FCCPART15C
50 a0
! W
MgV, o 4 5, Mindhgegf st
48 - ' 488
Peak
125 125
163 163
2 134 1664 2952 Uns 5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 13721 54.68 74.00 -19.32 43.22 3178 6.57 32.89 6.00 108 1S PEN 1 M5L00 9728 ---nev eemees B.72 3250 6.69 3271 6.00 108 15 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95
1
i3 i3
50 a0
FCCPART 15C (AvG) FCCPART15C (AVG)
48 1 488 b ]
Av wv‘\/___,._&—)
) 125 125
163 163
2 134 1664 2952 Uns 5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy

1 38711 43.37 54.00 -10.63 3161 32.82 6.60 32.86 6.00 108

15 AVERAGE

1 U500 8746 ---nev -omees 7501 3249 668 3272 6.00

18 15 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927
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Pol. Horizontal Fundamental

1H|.ﬂd(dmlwml

134

915 |

B3

FCC PART 15C]
654 \\\w\“
1
My u Pt et

4#4
Peak Blank

1§

163

451 Lk} Un 24808 LIRS 200

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 24B4.69 56.89 74.00 -17.11 4488 3178 673 3262 600 1@ 15 PEM

Lol

134

FCC PART15C (AVE),

as 1

Av Blank
9 18

163

U5 U616 un2 2808 1904 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48380 4538 5400 -8.62 3250 377 673 3062 600 108 15 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C36 of C48
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927
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Report No. :FR372809C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO9_2452MHz

ANT
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B FCCPART 15C B FCCPART 15C
5.0 1 M 50 L
} PPPPITIY ’ gignp el
g™ prenroi PP i
Peak
325 35
163 163
2 1334 13668 2305.2 UBk U5 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.80 55.56 74.00 -18.44 43.76 32.86 6.60 32.86 6.0 108 72 PEM 1 5000 105,72 --vnev ovmees 93,20 3253 6.69 3270 6.00 100 72 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 ]
813 813
5.0 50
FC(E PART 15C (AVG) FCCPART15C (AVG)
iy 1 4MmrMﬁﬂf_qﬂ,Mwmﬁwww”“*““““j‘L*“““_””W
Av
) 325 35
163 163
2 1334 13668 2305.2 UBk U5 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 28800 4455 5400 -9.45 3078 3183 6.60 3286 6.00 108 72 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 245208 96.05 -----v ----- 83.57 3150 6.69 3LT1 6.00 188 72 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927
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Pol. Vertical Fundamental
1H|.M(|mlwml
138
| e,
a5 T
B3
* FCC PART15C
00 A T
W
488
Peak Blank
35
163
U5 Uet§ UMl 24804 U904 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 485.36 6253 74.00 -11.47 49.63 3178 674 3062 600 1@ 72 PEM

Lol

134

\ . FCC PART15C (AVE),

Av Blank
9 18

163

U5 U616 un2 2808 1904 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48358 5.63 54.00 -1.37 37.76 377 673 3063 600 108 72 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C38 of C48
TEL : +86-512-57900158
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21
Mode Harmonic
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT 1
Pol. Horizontal Vertical
17"Le\re\ (dBuVim) 11ﬂlevel (dBuVim)
1050 1050
%00 900
50 FLCPART 150 o FCCPART 15C
o FEC PRRTTSC AV o FCCPARTTRCAVG
Peak
300 300
Avg
150 150
3000 6000, 9000, 12000, 15000, 18000 Jooo 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency {WHz)
Linit Read  Ant Cable Presmp  Aux APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mrddjn B o G dh @ B B o i Woddja B B BN Gh B 0B & o g
1 49400 43.99 7400 -30.00 6109 M.20 955 6055 0.0 --- - PENK 1 49400 42,95 74,08 -3L.05 60.05 .20 9.55 60.85 0.0 --- - PEMK
1OTEGED A3 AW 2907 ST.E6 J/AI ILTL 6.4 080 - - PEAK 1760 M.96 7400 0.8 5789 B9 ILTL 6043 BB - - PEAK
120Leve\(dﬂu\frm] mLeveHdBu\UmJ
1050 1054
900 Nl
i FLCPART 15 5l FLCPART 15
Peak i) i
FCCPART 15C AV FCC PART 150 AVG
Av
g 450me 450W
n 0
15 131
{
14000 L 21, Al 2400, 2500 18000 19700, 2400, il 24800, 20
Frequency (WHz) Frequency (NHz)
Sporton International Inc. (Kunshan) Page Number : C39 of C48

TEL : +86-512-57900158
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Report No. :FR372809C

957.32

Pol. Horizontal Vertical
Level {dBuVim) Level (dBuVim)
700 0.
60.0| B0,
1 10,
Pty 5 6
W ot L [ i
2 M
W
i
LV 1
Peak
QP .
30 400. 500. 600. 100. 200. 300. 400. 500. 600.
Frequency (MHz} Frequency (MHz)
Site : 03CH06-KS
Condition - FCC PART 15C 3m LF 61110 SN44483 HORIZONTAL Cendition : FGC PART 15C 3m LF  6111D SN444B3 VERTICAL
Project 809 Project : 372809
H mode i1
o #4 M927ABAAYD083100020 IME] © #4 M927ABAAYD083100020
Read CableAntenna Preamp Over Read CableAntenna Preamp
Level Loss Factor Factor Freq Level Limit Level Loss Factor Factor
dBuV B dB/m WHz dBuV/m  dB dBuV/m  dBuV dB  dB/m dB
1 303.54 40.77 235 19.44 1 34.85 31.96 -B.04 41,34 0.52 22,45 32.35
2 352.04 42,50 2.53 20.56 2 46,49 28,22 -11.78 43,68 0.67 16.36 32.49
3 410,24 4.21 273 2215 3 300.63 27.21 -18.79 37.63 2,34 19.41 3217
4 448.07 43.06 2,85 23.05 4 35495 29.95 -16.05 38.97 254 20.65 3221
5 496.57 37.43 301 23.93 5 403.45 32.01 -13.99 3 39.58 271 21.99 3227
b 2773 417 30.94 6 452.92 34.55 -11.45 46,00 41.05 2,87 23.15 32.52

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927
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SPORTON LAB.

FCC RF Test Report

Report No. :FR372809C

Co-Location

25
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CH39 2480MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 1
B /—\ FCCPART 15C B FCCPART 15C
5.0 / 1 50
iyt l ITPYPAP R WY DyTT A Y by M A ] Jmthatth )
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 49310 5613 74.00 -17.87 43.14 32.84 675 3260 6.00 108 322 PEAK 1 2480.00 89,56 ----vv -vnee- 76,72 374 673 32.63 6.00 108 322 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
1
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
) FEY 1 I . —
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 249166 46.03 54.00 -7.97 33.06 32.83 6.74 3260 6.00 109 322 AVERAGE 1 2480.00 87.27 ----ev -onees 743 374 673 3263 6.00 100 322 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C41 of C48
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25

Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK_CH39_2480MHz

ANT
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
B FCCPART 15C B FCCPART15C
50 / \ 1 a0
" b kA oo P b o bl & i LY | L RO T
0 10 WMWWWWW
Peak
125 125
163 163
2440 52 U, 6. 2488, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 249106 57.06 74.00 -16.94 44.19 32.83 6.74 3261 6.00 108 69 PEAK 1 243000 108,55 ----vv -vnee- 8771 3274 673 32.63 6.00 100 69 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
FCCPART 15C (AvG) FCCPART15C (AVG)
) FAEIN 1 I [ —
Av I A
) 125 125
163 163
2440 52 U, 6. 2488, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24970 4612 5400 -7.88 33.06 32.83 6.74 3261 6.0 108 69 AVERAGE 1 80,00 98.23 --veev -emees 85,39 3274 6.73 32.63 6.00 100 69 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927
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Report No. :FR372809C

Pol. Horizontal Vertical
1,mLiwel(lI&J‘ﬂm] 4o Level (dBuVim)
1050 105
900 90,
- FCCPART 150 7 i
60.
e RCCPART LA Lo L)
7 o] . 1 " . eyt A
50 MW IS bt 4 T
Peak Purkar™
10 300
Avg 5
150
3000 6000. 9000, 12000. 15000. 18000
3000 6000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos Thos
Linit Read  Ant Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m @B B dBm B OB dB o deg
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg 1 4960.08 42.94 74.80 -31.86 59.95 3418 9.1 60.30 8.0 - --- PEAC
1 4960.00 42.% 74.00 -31.04 59.97 3418 9.61 60.00 0.00 === PEAK 1 7A40.08 46.77 7480 -17.23 59.90 35.78 IL77 60.62 0.0 M@ 36@ PEAC
1 7MB.08 45.36 74.88 -18.64 5.51 35.78 1L77 662 .08 --- PEAK 3744000 29.54 5400 -14.16 52.98 35.78 1177 60.61 0.0 300 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C43 of C48
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Report No. :FR372809C

26
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
B CCPART15C B FCCPART15C
50 a0
1
A v v bbbyt
Peak
125 125
163 163
2 134 1664 2952 Uns 5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2328.63 55.18 74.00 -18.82 43.95 3L.68 6.51 32.96 6.0 108 250 PEAK 1 U500 94,09 ---nev oemees BL.61 3250 6.69 3271 6.00 108 250 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95
1
i3 i3
50 a0
FCCPART 15C (AvG) FCCPART15C (AVG)
48 § 488 [ —
Av M
) 125 125
163 163
2 134 1664 2952 Uns 5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 28041 .67 54.00-10.3 3208 3L55 659 3087 6.00 108 250 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 45000 84.83 ----vv -oeeee 7035 350 6.69 3LTL 680 188 250 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM927
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Pol. Horizontal Fundamental

Lol

134

FOCPART 15C

W
N‘I\‘qu Bt oL ! bty

il .
Peak Blank

35

163

U5 Uet§ UMl 24804 U904 50

Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2499.80 56.03 74.00 -17.97 43.88 3182 674 306l 600 108 190 PEMC

mLﬂd(ﬂ&lWﬂl}
138
a5
B3 ——
650
FCC PART15C [AVE)
488 . 1
Avg Blank
35
163
U5 Uet§ UMl 24804 U904 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2499.60 45.26 5400 -8.74 3219 3% 675 3058 6.00 108 250 AVERAGE

Sporton International Inc. (Kunshan) Page Number . C45 of C48
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Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO9_2452MHz

ANT
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B FCCPART 15C B FCCPART 15C
5.0 | M 50 w
o s el gttt
488 4B.BM
Peak
325 35
163 163
2 1334 13668 2305.2 UBk U5 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.80 55.43 74.00 -18.57 43.63 32.86 G6.60 32.86 6.0 108 70 PEAK 1 50,00 105,28 ---nvv -enee- 92,73 .55 678 3276 6.0 100 70 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 W
813 813
5.0 50
FC(E PART 15C (AVG) FCCPART15C (AVG)
“ 1 4B-BJ~JJ_/__/ e ———
Av
) 325 35
163 163
2 1334 13668 2305.2 UBk U5 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2389.89 4481 5400 -9.19 33.82 3185 6.60 32.86 6.00 108 70 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 245208 95,81 ----vv -oeeee 83,31 3150 6.69 3LT1 6.00 188 70 AVERAGE
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Pol. Vertical Fundamental
1H|.M(dmlwml
134
i T L
915 i
B3
i FCC PART15C
e R
Mg
4#4
Peak Blank
1§
163
451 Lk} Un 24808 LIRS 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2445 6154 74.00 -12.46 48.65 3178 6.73 3262 600 108 70 PEMC

Lol

134

e a——
B /_\

4 FCC PART15C (AVE),

Av Blank
9 18

163

U5 U616 un2 2808 1904 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 248358 50.92 54.00 -31.08 38.85 3177 673 3063 600 108 70 AVERAGE
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Pol. Horizontal Vertical
L,,““Level(d&]‘ﬂrn) i Level (4Bu/m)
900 904
750 FCCPART15C] I FCCPART15C]
o FCCPRT S g FECPRT TS
450 ) .J o it ottt St hor 1, LW" A b il i MWWW
Peak e “
300 300
Avg
150 s
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (Miz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 490400 4370 7480 -30.18 60.81 3420 9.5 GBS 0.0 - - PEMC 1 4904.00 4409 7400 -29.91 6L19 .20 9.5 6B 0.0 - - PEMC
173608 43.97 74.88 -30.83 S6.99 35.79 IL7I 6043 8.0 - --- PEAK 173608 4453 7480 -19.47 57.46 3579 IL7I 6043 8.0 - --- PEAC
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 98.62 - 10Hz
802.11¢g 98.28 - 10Hz

802.11n HT20 97.79 1.920 0.521 0.56KHz
802.11n HT40 94.93 0.949 1.053 1.1KHz
802.11b
Spectrum [%]
Ref Level 26.80 dém  Offset 6.80 dB @ RBW 10 MHz
o Att 30dE @ SWT  30ms  VBW 10 MHz
SGL
@ 1Pk Max
. o par1] 0.14 dB
mar) 020 dem
10 dBrp 1.9565 ms|
0 dem
-10dBfh
20 dBfn
-30 dBfn
-40 dBm
50 dBm
60 dBm.
-70 dBm
CF 2.412 GHz 691 pts 3.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 1.9565 ms 20.28 dBm
D2 Mi| 1 12.4348 ms -0.05 de
D3 Mi| 1 12.6087 ms -0.14 dB
il ] Ready L etk Yy
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802.11g

Spectrum |

(=)

Ref Level 26.80 dBm
f Att
SGL

20 de » SWT Ems

Offset 6.80 dB @ RBW 10 MHz

VYBW 10 MHz

@ 1Pk Max

M

D3[1] 0.01 dB
-

3y

10 dBm

57
M1[1] 20.03 dBm

0 dem

448$.26 ps

-10 dBm:

-20 dBm

-30 dem

-40 dem

-50 dBm

-60 dBm

-70 dBm:

CF 2.412 GHz

691 pts

500.0 ps/

Marker

Type | Ref | Tre | X-value |

Y-value |  Function | Function Result |

M1 1
D2, M1 1
D3 M1 1

478.26 ps
2.06522 ms
2.10145 ms

20.03 dBm
0.32 dB
-0.01 de

J{

802.11n HT20

Spectrum |

TRRRRRR, e y

Ref Level 26.60 dBm
| Att 30 de & SWT
SGL

Ems

Offset 6.80 dB & RBW 10 MHz
VYBW 10 MHz

@ 1Pk Max

owr e £ —

D3[1] 0.00 dB

10 dBjm

377

M1[1] 20.15 dBm

0 dBrr

304.35 ps

-10 dgm

-20 dim

-30 dgm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz

691 pts 500.0 ps/

Marker

Type | Ref | Trc |
M1 1

X-value |

Y-value |

Function | Function Result |

304.35 ps
1.92029 ms
1.96377 ms

D2 M1 1
D3] M1 1

20.15 dBm
-0.02 de
0.00 dB

T

SERNRREED W y
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802.11n HT40

Spectrum ':%1

Ref Level 26.80 dBm Offset 6.80 dB @ RBW 10 MHz

| Att 30 de & SWT Ems YBW 10 MHz
SGL

@ 1Pk Max

IY D3[1] 0.08 dB

MN’“M\W&HJ
.15 dBm
b01.45 ps

Mi1[1]
10 dBm

=

0 dem

-10 dBm:

-20 dBm

-30 dem

-40 dem

-50 dBm

-60 dBm

-70 dBm
CF 2.422 GHz
Marker

Type | Ref | Tre | X-value | Y-value |  Function | Function Result |
M1 1 601.45 ps 15.15 dBm
D2 M1 1 949.28 ps 3.59 dB
D3 M1 1 1.0 ms 0.08 de

JU )

691 pts 500.0 ps/

—
Ready FERRRERRE i
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